
 

PROPOSAL FOR SUPPLY & INSTALLATION OF 
 
 

 

PROJECT 1: FULLY A/M MINERAL WATER R.O. PLANT 2000LPH 

PROJECT 2: FULLY A/M BOTTLING PLANT 40BPM 

PROJECT 3: INKJET BATCH CODING MACHINE 

PROJECT 4: JAR WASHING AND FILLING MACHINE 

PROJECT 5: WATER TESTING LABORATORY 

PROJECT 6: PET BLOWING MACHINE 1200BPH 

 

 

               GANGAJAL RO SYSTEMS 
(A complete range in water treatment.) 

(AN ISO 9001:2015 CERTIFIED CO.) 
E-16/1, Shanti Marg, West Vinod Nagar, I. P. Ext-, P.P. Ganj, Delhi- 110092 

E-Mail – ,   
 

                                                 Website.    

                                                     { htt://www.gangajalrosystems.co.in/} 

                 PH- 011-22474846/ 2121, 9268620004 , 9990083330, 



 
 

Dear Sir, 

 
This is with reference to the discussion held with your good self regarding your 

requirement of water treatment plant for packaged drinking water project. 

 

In this regard, we are submitting herewith our offer. 

 
We have designed the plant as per your requirement and shall meet all the Indian/ 

International standard norms for packaged drinking water. 

 

We have included all the necessary equipments to give you a well-engineered and 

reliable Water Treatment for Packaged Drinking Water. 

 

The detailed offer is as per attached INDEX and ANNEXURES. 

 
We hope that you will find the above in line with your requirement. 

 
Kindly contact us for any further information / clarification require in this matter. 

We shall be glad to furnish the same. 

 
Thanking you and anticipating a favorable reply. 

 
 
 

Yours truly, 

For Gangajal RO Systems 

 

 
H.S Chauhan 

9268620004,  



PROJECT: 
 

FULLY A/M PACKAGED DRINKING WATER PLANT 

3000LPH WITH FULLY A/M FILLING & PACKAGING LINE 
 

 ANNEXURES 

ANNEXURE I FULLY A/M MINERAL WATER PLANT 

ANNEXURE II FULLY A/M BOTTLING MACHINE FOR WATER 

ANNEXURE III INKJET BATCH CODING MACHINE 

ANNEXURE IV LABORATORY FOR WATER TESTING 

ANNEXURE V SEMI A/M PET BLOWING MACHINE WITH AUXILLIARIES 

ANNEXURE VI PRICE SCHEDULE 

ANNEXURE VII SCHEDULE OF EXCLUSIONS & 

 TERMINATION POINTS 

ANNEXURE IX COMMERCIAL TERMS & CONDITIONS 



 

ANNEXURE – I 
 

PACKAGED WATER PLANT BASED ON REVERSE OSMOSIS TECHNOLOGY 

 

 

Capacity: 3,000 Lts. Per Hour (3m3 per Hour) 
 

BASIS OF DESIGN AND CAPACITY 
 

OBJECT: 

 
To commission a Mineral water plant 3000 liters per hour. 

 
ASSUMPTIONS:   

No. Of working days : 360 days 

No. Of working hours : 10-16 hours 

Capacity utilization : 91-95% 

INPUTS (Raw water Quality): 
  

Total Dissolved Solids : < 1500 PPM 

OUTPUT (Treated Water Quality): 
  

Total Dissolved Solids : < 50 PPM 

FINAL OUTPUT TDS : As Per requirement 



TREATMENT PROCESS FLOW CHART 
 

RAW WATER STORAGE TANK 

 
 

 
RAW WATER FEED PUMP 

 
 

MULTI GRADE SAND FILTER 

 
 
 

ACTIVATED CARBON FILTER 
 

 
 
 

MICRON CARTRIDGE FILTER OF 5µ 

 
 
 
 

HIGH PRESSURE PUMP 
 
 
 
 

RO Reject-  R.O. SYSTEM 

Drain/Recirculation  3000 LPH 

ANTISCALANT DOSING 

SYSTEM ONLINE 

 
 
 
 
 
 
 

CIP TANK 300LTR WITH 

SSPUMP & MF 

 

 
Online pH Correction 

System 
 

 
 
 

RO WATER STORAGE 
SS TANK (01No.) 

 
 

OZONATED WATER TRANSFER 
PUMP 

 
 
 

U.V. SYSTEM 

 
 
 

ULTRA FINE FILTER ABSOLUTE 

 
 

TO AUTOMATIC FILLING/BOTTLING 

MACHINES 

Cont.2 

OZONATION SYSTEM WITH SS316 

VENURI & RECIRCULATION PUMP 



 

PROCESS TECHNICAL SPECIFICATIONS 

 
 

CONTENTS 
 

PRE-TREATMENT SECTION 
 

Raw water Feed pump. 
Multigrade sand bed filter. 

Activated carbon filter. 

Pressure gauges to check differential pressure. 

(A,B,C,D,) Anti Scalant Dosing System. 

 

FINE FILTRATION & REVERSE OSMOSIS BLOCK 
 

S.S. Micron filter 

R.O. membrane with housing 
Stainless Steel Vertical High Pressure Pump with motor. 

Skid for mounting R.O. equipments and controls 

HP Switch & LP Switch for high Pressure pump 

 
 

POST TREATMENT SECTION 
 

Ozonator Unit Cap. 10gms/hr 

Stainless Steel Ozone Blending Tank with transfer 

pump. Stainless Steel Vertical High pressure pump. 

Ultra Violet unit 

 

CONTROL INSTRUMENTS 

 
S.S. Electrical Control panel 

1. TDS & pH meter are on-line digital type 

2. Pressure Gauges E, F, G, H. 

3. Switches for Control with indication. 

 
MEMBRANE FLUSHING SYSTEM (CIP) 

 
Membranes flushing / cleaning system with tank, SS pump, micron filter. 



 

TECHNICAL SPECIFICATION MINERAL WATER PLANT 3000LPH 

Raw Water Feed Pump 
Quantity : One No. 

Type : Horizontal Centrifugal 

Material of Cons. : CI 

Capacity : 8,000 Lts/hr @ 26MWC 

Make : Kirloskar 

Motor : TEFC, 3 PH., 415 V, 2900 rpm 

 

PRE-TREATMENT SECTION 
 

COMMON PRETREATMENT FOR R.O. 
PROCESS – STAINLESS STEEL MULTIGRADE SAND BED FILTER – TO REMOVE SUSPENDED 

/ UNDISSOLVED IMPURITIES. 

Technical Data    

Nos. off  : One 

Working  : Down-flow 

Max. Working Pressure (Kg/Cm2) : 10.0 

Min. Working Pressure (Kg/Cm2) : 2.1 

Max. flow rate (Lts/hr) : 8000 

Min flow rate (Lts/hr) : 3000 

Pressure Vessel 
   

Type  : Vertical Cylindrical 

MOC  : S.S.-304 

Testing Pressure (Kg/Cm2) : 10.0 

Maximum Flow Rate  : 8000 LPH 

Working dia. (mm) : 600 

Height on Straight (mm) : 1625 

Filtration Media 
   

Type  : Multimedia sand with underbed 
Bed Depth (mm) : 1100 

 

Operation System 

Type : Semi Automatic 

Flow Monitoring unit : Multiport Valve 

Quantity : One No. 

Make : MIDAS 

 

Frontal Pipe Line 

MOC  : S.S.-304 

Quantity  : One Lott 

Size (mm) : 40 

Internal Laterals for  : S.S.-304 

Collection of filtered water 



 

 

COMMON PRETREATMENT FOR R.O. 
 

PROCESS – STAINLESS STEEL ACTIVATED CARBON FILTER– FOR DECHLORINATION, 

DEODOURING, & DECOLOURING PLACED AFTER SAND BED FILTER. 

 

Technical Data    

Nos. off  : One 

Working  : Down-flow 

Max. Working Pressure (Kg/Cm2) : 10.0 

Min. Working Pressure (Kg/Cm2) : 2.1 

Max. flow rate (Lts/hr) : 8000 

Min flow rate (Lts/hr) : 3000 

Pressure Vessel 
   

Type  : Vertical Cylindrical 

MOC  : S.S.-304 

Testing Pressure (Kg/Cm2) : 10.0 

Maximum Flow Rate  : 8000 LPH 

Working dia. (mm) : 600 

Height on Straight (mm) : 1625 

Filtration Media 
   

Type  : Activated Carbon with underbed 

Bed Depth (mm) : 1100 

 
Operation System 

Type : Semi Automatic 

Flow Monitoring unit : Multiport Valve 

Quantity : One No. 

Make : MIDAS 

 
Frontal Pipe Line 

MOC  : S.S.-304 

Quantity  : One Lott 

Size (mm) : 40 

Internal Laterals for  : S.S.-304 



FINE FILTRATION THROUGH MOCRON CARTRIDGE 
 

PRE-TREATMENT FOR R.O. STREAM FINE FILTRATION FOR CONDITION R.O. FEED TO 

ACHIEVE IDEAL SDI < 3 PLACED AFTER FINE FILTRATION UNIT. 
 

Technical Data   

Rating : 5 microns 

MOC : Polyproplene – Wounded Type 

Make : H2O 

Size : 2.5” (dia) x 20” (L) 

Flow rate (Lts/hr) : 10000 

Nos. off : 5 

Micron Ratings : 05 micron 

Cartridges Housing 
  

Nos. off : One No. 

MOC : S.S.-316 
Accessories. : Inlet, Outlet connections with air vent. 

 

Anti- Scalant Dosing System: 
PROCESS – ANTI-SCALANT DOSING -TO AVOID SCALING OVER R.O. MEMBRANES. 

 
 

Feeder : Electronic Metering Type 

Quantity : One No. 

Capacity : 0-6LPH @ 4 bar 

Make : Edose 

Storage tank : PP Chemical Grade 

Capacity : 100 Lts 

Control : Synchronized for auto operation with feed pump. 



 

REVERSE OSMOSIS MODULE 
 

Technical Data 

 
Treated Water Quantity (Lts/hr) : 3000 

(R.O. Outlet)    

Working Pressure (PSIG) : 120 - 180 

Permeate TDS  : Less than 50 mg/l 

Final Water TDS  : As per Requirement 

 
Desalination Elements / Membranes 
Type : TFC Brackish water High rejection 

  Polyamide type 

Make : Hydronatics/Dow, USA 

Model : 8040 

Quantity : 03Nos. 

 
Membrane Housings 
Type : Horizontal Pressure Vessel 
Size : 8.2 “ x 3.2 mtr. 

Quantity : One Nos. 

 
High Pressure Pump 
Quantity  : One No. 

Type  : Vertical Multistage Centrifugal 

MOC  : Stainless Steel – 304 

Make  : Leo/Shakti 

Drive Motor  : TEFC, 3 PH., 415 V, 2900 rpm 

Discharge Capacity (Lts/hr) : 8000 Lts/hr 

Pressure (PSIG) : 115 (G & H) 